Parts List
ITEM|QTY PART NUMBER DESCRIPTION
1 1 |239706 Tvarbom
2 1 ]239701 Sideplade, hajre
3 1 |239704 Forstarkning, hgjre
L 1 12397011 Sideplade, venstre
5 1 |2397041 Forstarkning, hgjre
6 2 2397108 Afstandsrer
7 | 20 |DIN 125-1 - B 13 Skive
8 2 |DIN 9021 - 13 Skive, stor
9 2 |DIN 125-1 - B 17 Skive
10 | 20 [ISO 10511 - M12 Lasemgtrik
1 | 2 |DIN 985 - M16 Lasemgtrik
12 | 10 [DIN 933 - M12 x 40 |[Bolt m. sekskant
13 2 |DIN 931-1 - M12 x 100 |Bolt m. sekskant
14 | 8 |DIN 931-1 - M12 x 110 |Bolt m. sekskant
15 1 |DIN 933 - M16 x 40 |Bolt m. sekskant
16 1 |DIN 933 - M16 x 45 |Bolt m. sekskant
17 1 /8012-00000 Flangekugle
18 | 1 [8095-04 Daseplade
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